



## *Certificate of Boiler Efficiency*

The Fröling S3 50 wood boiler has been tested in accordance with CSA B415.1 by Omni Test Laboratories, Inc, an EPA accredited independent laboratory.

EPA seasonal average efficiency (HHV) per CSA B415.1 has been determined to be 80.35% HHV. Maximum tested efficiency per CSA B415.1 is 80.9% HHV.

Under penalties of perjury, I declare that I have examined this certification statement, and to the best of my knowledge and belief, the facts are true, correct, and complete.

A handwritten signature in black ink, appearing to read 'Scott W. Nichols'.

Scott W. Nichols  
President

19 Archertown Rd. | PO Box 322 | Orford, NH 03777 | 800.782.9927 | 603.795.9100  
[www.tarmusa.com](http://www.tarmusa.com) | [info@tarmusa.com](mailto:info@tarmusa.com)

May 2021